



LABORATORY TEST REPORT

ULR - TC587522000003303F

Form / Format No: 32

Page 1 of 1

Issued To: Hi-Tech International -Raigad Plot No.7, Arkose Industrial Esate	Test Report No Date Date of Start of Test	100/07-2223/1313 27 Jul 2022 05 Jul 2022		
Vill-Dheku, Tal-Khalapur, Distt. Raigad -410203,Maharashtra	Date of Completion of Test Customer Ref.No	27 Jul 2022 Covering Letter		
Kind Attn :	Ref. Date	04 Jul 2022		
Select	Sampling Plan	Sampling done by the party		
Sample Description : One sample (5 meters) of polymeric film said to be "RUSTX VCI Plastic Film".				

Test Results

Sr No.	Test	Unit	Results Obtained	Tested as per
1	Dart impact Ave.	gf	450	Guideline of IS 2508 : 2016 RA 2022
2	Thickness Ave.	micron	130	Guidelines of IS 2508 : 2016 RA 2022
3	Vapour Inhibiting Ability Test (At 40 ± 1°C for 120 hrs)	-	No corrosion is observe,Hence passes the test.	Guideline of IS 6263 : 2018

Note: This is a partial report and the sample is in que for WVTR Test.

General Remarks

- 1. This test report cannot be reproduced except in full, without written approval of the laboratory. This is not applicable when part report is given due to failure of the machine or test in progress.
- 2. Sampling done by the party. The test samples are submitted by the client. The sample descriptions provided in the test report are based on declaration by the party.

3. This report pertains to the submitted samples only.

------ End of Test Report------

Swapnil Dhopte

A S Ravi

Dr. Baburao Guduri

TESTED BY

ASST./DY./JT. DIRECTOR

HEAD LABORATORIES DIVISION

Cleune

This report is for Private use only Not to be used for publicity or Litigation